APPLICATION CERTIFICATION

On Behalf of

Zhejiang Dictory Electronic Technology Co., Ltd.

BLUETOOTH HANDS FREE CAR KIT

Prepared for
Address

Prepared by
Address

Report Number
Date of Test
Date of Report

FCCID: WVRDR0I1A4

Model No.: DRO1A

FCC ID: WVRDRO1A

Zhejiang Dictory Electronic Technology Co., Ltd.
23/F, Xingyao Building, No.518, Jiangnan Ave., Binjiang
District, Hangzhou City, Zhejiang Province, China

ACCURATE TECHNOLOGY CO. LTD

F1, Bldg. A, Changyuan New Material Port, Keyuan Rd.
Science & Industry Park, Nanshan, Shenzhen, Guangdong
P.R. China

Tel: (0755) 26503290
Fax: (0755) 26503396

ATE20082361
December 12-17, 2008
December 17, 2008

Page 1 of 77

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361



Page 2 of 77

TABLE OF CONTENTS

Description Page

Test Report Certification

1.  GENERAL INFORMATION ..iiiiinnniicssssnnicssssssicsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssse 5
1.1. Description 0f DeVICE (EUT)....cccuiiiciieiiieeieeceecte ettt ettt e e sete e ssteesntaeessseesssaeensaeesnseennsens 5
1.2. Description Of TSt FACIIILY ...cveivvieriieiierieciesiecie sttt ettt ettt e staessbessbeesbeesseeseessaessnessnesssensnas 6
1.3. MeasuremMeEnt UNCEITAINLY ..........ccverierierierierterteeteeseeseeseessaesseesseesssesssesssesssessseasseesseessesseesssesssessensses 6

2. MEASURING DEVICE AND TEST EQUIPMENT ......ccceevicrssencssancssercsssssssassssssssssssssssssssssssss 7

OPERATION OF EUT DURING TESTING .....ucicrviiirseicssnicsssnissssnsssssssssssssssssssssssssssssssssss 8
3.1. OPETALING IMOAE ...ttt et ettt et e bt et e e bt e bt e sbeesbeeeseeeaeeeateeateeabeebeenbeeseenseanseans 8
3.2. Configuration and PETIPRETALS ...........cccviiiiiiiiiiieiie ettt etee ettt e e e e teeesebeeebeeetaeesabeeseseeessseessseesssens 8

4. TEST PROCEDURES AND RESULTS ..ccccotnvtiiiinsnniecsssnnsicssssssscsssssssssssssssssssssssssssssssssssssans .9

5.  20DB BANDWIDTH TEST ...cuuiiiiiniiiinissnriccssssnicsssssssesssssssassssssssssssssssssssssssassssssssssssssssssssssssssssssass 10
5.1. Block Diagram Of TESt SELUP........cccviieiiiiieiieiieteett ettt ettt e steesteesteestaestaesevessbesssessseesseesseesseesseesns 10
5.2. The Requirement FOr Section 15.247(2)(1)..ccuueriiriirieiieiieeieeie et et et esieesreeseeeseeeseaesnessnesssessseesseenns 10
5.3. EUT Configuration 0n MEASUICIMENL ...........cccueriueriirieeieereereeseesseesseesseesseesseesseesseessassssesssessnessseessesnns 10
5.4. Operating Condition Of EUT ........ccoioiiiiiiiiiie ettt sttt et te e saseenseenseenns 10
5.5. TSt PTOCEAUIE ...ttt et e e et e e ta e e e ab e e et e e e bbeestseeeataeessseesasesensaeennns 11
5.6. TESE RESUIL ...t ettt e et e et e e tb e e st e e eatee e tseesaseeeateeesseesaseeensaeenens 11

6. CARRIER FREQUENCY SEPARATION TEST......coiiviinniinsrrisssencsssnissssressssrcsssssssssessssscsanes 15
6.1. Block Diagram Of TESt SEIUP.....c.uiiiiiieiieeitiiecieeciee ettt ettt e e tee e teeestseesebeeesbeeesaaeessseessseeesseeensseennns 15
6.2. The Requirement FOr Section 15.247()(1) ..ccuuiecuiiiriieiiieeiee ettt eieeeeeesvee e e staeeeveeseveeessae e 15
6.3. EUT Configuration 0N MEASUICITIENT .........c.ccecuveerireerrieireeeteeesteeessseessseesssseessseessseessseesssessssssesssessnsasensns 15
6.4. Operating Condition Of EUT .......ccciiiiiiiiieciie ettt ettt e st e et e e ses e e ssseaesnseeensaeenens 15
6.5. TESE PTOCEAUIE ...ttt ettt ettt e et e e e et eaeesbeeseenee bt eneeneenee e 16
6.6. TEST RESUIL ...ttt ettt b et e e b et e b e s bt et e ebe e bt ent e beeneeneeneene 16

7. NUMBER OF HOPPING FREQUENCY TEST .....cocvierriisrrnrcssnicssarcsssessssasssssassssssssssassses 20
7.1. Block Diagram 0f TSt SETUP. ....c.eruiruieriiriiriteeite ettt sttt ettt et sb et sbesaeete b 20
7.2. The Requirement For Section 15.247(2)(1)(T11) .uveeveereeeeeiieeiieesieesieesteesieesteesieesieeseeste e enseeeeeeeeneeenne 20
7.3. EUT Configuration 0n MEaSUIEIMENL ..........cccuteiuierieiriieitieniiestieeteeiie et eteeteesteesbeesbeesseesaeesseesaeesnseeseenne 20
7.4. Operating Condition OF EUT .......cooiiiiiiiiiiiciie ettt ettt et e ve e e ta e sabe e sabeeeenveeestaeenens 20
7.5. TSt PIOCEAUIE ....cneitietietee ettt ettt ettt et e bt e bt et e s et e sateeaeeenteenbeenne 21
7.6. TSt RESULL ...ttt ettt et ettt et et et e bt e bt e satesateeeteeaeeenteenteenee 21

8. DWELL TIME TEST ...ouuuiiiiiiinnnicnsssnnrecsssssnecsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 25
8.1. Block Diagram Of TSt SELUP........cccveeeiiriiiiieiieie ettt et ettt et et e steestaestaestaesssesssesssesssessseesseesseesseenns 25
8.2. The Requirement For Section 15.247(2)(1)(T11) .uververeverrreerreerieesiiesiiessiesieesseesseesressnesssesssesssesseessessseenns 25
8.3. EUT Configuration 0n MEASUICINIENL ...........ccueriirriierieeieeteereeteeseesseeseesseesseesseesseesseessaesssesssessseessennns 25
8.4. Operating Condition Of EUT ......cociiiiiiiiiii ettt 25
8.5. TSt PTOCEAUIE ...ttt et ettt et e e ta e e ab e e eabeeesbaeestbeeenteeeeseesaseeenraeennns 26
8.6. TSt RESUIL ...t ettt et e e et e e ta e e tbeesabeeeateeestbeesssaeentaeeeseesaseeensaeennns 26

9. MAXIMUM PEAK OUTPUT POWER TEST ....cuuuiiiiiruriicsnsnnccsssannecssssssacsssssssssssssssssssssssssssasns 30
9.1. Block Diagram Of TESt SETUP.....c.uiiiiieieiieeiiierieeciteeree ettt s e e st e e taeestbeessbeeesseeessseessseesssesssseeensseenens 30
9.2. The Requirement FOr Section 15.247(D)(1)..cuuiirciiiiiiiieiiecieeeiie ettt et eeae e e et 30
9.3. EUT Configuration 0N MEASUICITIENT ..........ceecureerureerreerreeeiteestreessseesseesseesssseessseessseesssessssssesssessssseensns 30
94. Operating Condition Of EUT ........ccociiiiiiiiiiiiiieiteie ettt sae v s esb e e essaessaeesseensaessaenns 30
9.5. TESE PTOCEAUIE ...ttt b ettt sttt st et e st eae et e beene et e e e 31

FCCID: WVRDR0I1A4

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361



Page 3 of 77

9.6. TSt RESUIL ...ttt ettt e bt e s bt e s at e s at e e aeesae e e saeesateeateenteenteeneeenne 31
10. RADIATED EMISSION TEST ..cooiiiinniiicnssnnicsssssniccssssssscssssssssssssssssssssssssssssssssssssssssssssssssssssssssssss 35
10.1.  Block Diagram Of TeSt SELUD.......c.eccviiviiiriieriieieeciteteeeestte st e sttesttesaeseresebessbessseesseesseesseesseesseesseesseessenns 35
10.2.  The Limit FOr Section 15.247(d) ...cuevierierieiiesiesiesieste sttt ve e ste e esbeesbeessaessaessaesaessaaesseesseesseesns 35
10.3.  Restricted bands 0f OPEIAtION ..........c.eecvieiiieriieiierieieeree e seestesteste st e s b e sebeesbeesseesseesseessaesseesseesseesseens 36
10.4.  Configuration of EUT 0n MEaSUICIMENL ........cccuereuieieeieeieerieeieetiessiesseesseesseessaesssesssessesssessesssesssaenseens 36
TO.5. TSt PIOCEAUIE ...ccvviiiiiieiieccee ettt et ettt e et e e ett e e e v e e eabeeeateeetaeesasseentseesasesenresenseeennns 37
10.6.  The Field Strength of Radiation Emission Measurement Results ...........cccccoceveeveniniinnininenicnicncens 38
11. BAND EDGE COMPLIANCE TEST ....tiiiniininnicnssnncssnicsssncssssncssssssssssesssssssssssssssssssssssssssssssses 59
11.1.  Block Diagram Of TSt SEIUP.....ccuieiiieiiiieitie ettt et etee ettt e et e eteeestbeestbeeesbeeesbeeesseessseessseeessseennns 59
11.2.  The Requirement FOr SEction 15.247(d) ...c.coovuiieciiieiiieeiieeiee ettt re e sreeeeae e eeae e 59
11.3.  EUT Configuration 0N MEASUICITIENT .........c..eceuueerurrerreerreesreeesseeeseseesseesseesssesessseesssessssessssesesssessssssenses 59
11.4.  Operating Condition Of EUT .......cccciiiiiiiiiieciie ettt ettt et estaeesaeesebeesssseesssaeensneennns 60
T ] o (1T d L (OSSPSR 60
L1.6. TESE RESUIL ...ttt ettt b e e bt et b e eae e e e et e et et e sbeent e beeneeneeneene 61
12. CONDUCTED EMISSION FOR FCC PART 15 SECTION 15.107(A) cecvueercurecsercscnsecsasesneses 66
12.1.  Block Diagram Of TSt SEIUP.......cceruiriiriiriiiieieiteetee sttt ettt ettt sttt 66
12.2. The EMISSION LIMIE ....viiiiiiiiiiiiiiiiciic ettt ettt ettt et eetve e et e e eateseaaeeseseesatbeesaseeenresenseeennns 67
12.3.  Configuration of EUT 0n MEaSUIEIMENT ........cccuiiuiiiieieeieeieeiteesttesteesteesttesttesttesitesitesaeeneeenteeneeesbeesaeens 67
12.4.  Operating Condition OF EUT ........oociiiiiiiiiiiecieeceeee ettt et eetee e tve e sebeesasseeesbeeessaeennns 67
12,50 TSt PIOCEAULE ..ottt ettt et e b e b e b e b e s bt e sbeesatesat e e bt e bt enbeenbeenbeenbeens 67
12.6. Power Line Conducted Emission Measurement Results ............cooceeiiiiiiniiiiiiniiniiiiecececececeeen 68
13. RADIATED EMISSION FOR FCC PART 15 SECTION 15.109 (A)..ccccecvnrecscsnsecssssasscsssssnccs 71
13.1.  Block Diagram Of TSt SELUP......c.cccuereiiiiiiiiiiiieiiet ettt ettt ettt e steestaestaessaessbesssesssessseesseesseesseenns 71
13.2. The Emission Limit FOr Section 15.109 (@) ....c.ccccveeiiriieriieiiieieeriesiesiteseesiee e seesevesvesreeseenseessaessnens 72
13.3.  EUT Configuration 0n MEaSUIEIMENL ..........c.eecuereueereeieerieesieesseestiesseesseesseessaessaesssesssesssesssesssesssesssessseens 72
13.4.  Operating Condition Of EUT ......cc.coiiiiiiiiiiiiieeee ettt sttt st st 72
13,5, T@SE PIOCEAUIE ...oovviieiiiieiieeeee ettt ettt et et e et e etb e e s abeeeabeeeatesetaeesasaeesseesnseesnresenseeennes 73
13.6. The Emission Measurement RESULL ...........ccoiiciiiiiiiiiiiiiiiicciee et e 74
14. ANTENNA REQUIREMENT ....cuciiieinnuriicsssnnecsssariccsssassssssssssssssssssssssssssssssssssssssssssssssssssssssssssssasss 77
141, The REQUITEIMENL .....cccuiiiiiiieiiieeiieeeieeeieeeiee ettt esteeetteetae e tbeessbeeessaeesseessseeasseeessseessseessseesssessssssesseennns 77
14.2. Antenna CONSIIUCTION ...eoviitiiriiiitieitte ittt ettt ettt ettt et e bt e sbeeshtesatesabesatees bt eateenteebe e bt e beenbeenbeenbeenbeens 77

FCCID: WVRDR0I1A4 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361



Page 4 of 77

Test Report Certification

Applicant ¢ Zhejiang Dictory Electronic Technology Co., Ltd.
Manufacturer :  Zhejiang Dictory Electronic Technology Co., Ltd.
EUT Description : BLUETOOTH HANDS FREE CAR KIT

(A) MODEL NO.: DRO1A

(B) SERIAL NO.: N/A

(C) POWER SUPPLY: 3.7V DC (Li-ion battery 1 X)

Measurement Procedure Used:

FCC Rules and Regulations Part 15 Subpart B
FCC Rules and Regulations Part 15 Subpart C Section 15.247
ANSI C63.4: 2003

The device described above is tested by ACCURATE TECHNOLOGY CO. LTD to determine
the maximum emission levels emanating from the device. The maximum emission levels are
compared to the FCC Part 15 Subpart B and Subpart C Section 15.247 limits. The measurement
results are contained in this test report and ACCURATE TECHNOLOGY CO. LTD is assumed
full responsibility for the accuracy and completeness of these measurements. Also, this report
shows that the Equipment Under Test (EUT) is to be technically compliant with the FCC
requirements.

This report applies to above tested sample only. This report shall not be reproduced in part
without written approval of ACCURATE TECHNOLOGY CO. LTD.

Date of Test : December 12-17, 2008

Prepared by : W é . ?
(Engineer)

Approved & Authorized Signer : ( - ;
(Manager)

FCC ID: WVRDROIA4 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361



Page 5 of 77

1. GENERAL INFORMATION

1.1.Description of Device (EUT)

FCCID: WVRDR0I1A4

EUT

Model Number
Frequency Band
Number of Channels
Antenna Gain

Power Supply

AC Adapter

Applicant
Address

Manufacturer

Address

Date of sample received :

Date of Test

BLUETOOTH HANDS FREE CAR KIT
DROTA

2400MHz-2483.5MHz

79

0dBi

3.7V DC (Li-ion battery 1X)

Model: GFP302-0512

Input: AC 100-240V, 50/60Hz
Output: DC 4.2V, 1000mA

Zhejiang Dictory Electronic Technology Co., Ltd.

23/F, Xingyao Building, No.518, Jiangnan Ave., Binjiang
District, Hangzhou City, Zhejiang Province, China

Zhejiang Dictory Electronic Technology Co., Ltd.

23/F, Xingyao Building, No.518, Jiangnan Ave., Binjiang
District, Hangzhou City, Zhejiang Province, China
December 9, 2008

December 12-17, 2008

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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1.2.Description of Test Facility

Page 6 of 77

EMC Lab : Accredited by TUV Rheinland Shenzhen

Listed by FCC
The Registration Number is 752051

Listed by Industry Canada
The Registration Number is 5077A-2

Accredited by China National Accreditation Committee
for Laboratories
The Certificate Registration Number is L3193

Name of Firm : ACCURATE TECHNOLOGY CO. LTD
Site Location :  FI1,Bldg. A, Changyuan New Material Port, Keyuan Rd.
Science & Industry Park, Nanshan, Shenzhen, Guangdong

P.R. China

1.3.Measurement Uncertainty

Conducted Emission Expanded Uncertainty

Radiated emission expanded uncertainty
(9kHz-30MHz)

Radiated emission expanded uncertainty
(30MHz-1000MHz)

Radiated emission expanded uncertainty
(Above 1GHz)

2.23dB, k=2

= 3.08dB, k=2

= 4.42dB, k=2

= 4.06dB, k=2

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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2. MEASURING DEVICE AND TEST EQUIPMENT

Table 1: List of Test and Measurement Equipment

Kind of equipment | Manufacturer Type S/N Calibrated until
EMI Test Receiver| Rohde&Schwarz | ESCS30 100307 03.29.2009
EMI Test Receiver| Rohde&Schwarz | ESPI3 101526/003 03.29.2009
Spectrum Analyzer| Agilent E7405A MY45115511 | 03.29.2009
Pre-Amplifier Rohde&Schwarz | CBLU118354 | 3791 03.31.2009
Loop Antenna Schwarzbeck 121\(/)IIZB 1516 1516131 03.28.2009
Bilog Antenna Schwarzbeck VULBI163 9163-323 03.29.2009
Horn Antenna Schwarzbeck BBHA9120D | 9120D-655 12.20.2008
Horn Antenna Schwarzbeck BBHA9170 9170-359 10.09.2009
LISN Rohde&Schwarz | ESH3-Z5 100305 03.29.2009
LISN Schwarzbeck NSLK8126 8126431 03.29.2009

FCC ID: WVRDROIA4 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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3. OPERATION OF EUT DURING TESTING

3.1.0perating Mode

The mode is used: Transmitting mode
Low Channel: 2402MHz
Middle Channel: 2441MHz
High Channel: 2480MHz
Hopping

3.2.Configuration and peripherals

DC 3.7V
<«——| EUT

Figure 1 Setupl: Bluetooth mode

AC 120V/60Hz

<«— Adapter EUT

Figure 2 Setup 2: Charging mode

(EUT: BLUETOOTH HANDS FREE CAR KIT)

FCCID: WVRDR0I1A4 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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4. TEST PROCEDURES AND RESULTS

FCC Rules Description of Test Result

Section 15.107 Conducted Emission Test Compliant
Section 15.109 Radiated Emission Test Compliant
Section 15.247(a)(1) 20dB Bandwidth Test Compliant
Section 15.247(a)(1) Carrier Frequency Separation Test Compliant

Section 15.247(a)(1)(iii) Number Of Hopping Frequency Test Compliant

Section 15.247(a)(1)(iii) Dwell Time Test Compliant
Section 15.247(b)(1) Maximum Peak Output Power Test Compliant
Section 15.247(d) Radiated Emission Test Compliant
Section 15.247(d) Band Edge Compliance Test Compliant
Section 15.203 Antenna Requirement Compliant

FCC ID: WVRDROIA4 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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5. 20DB BANDWIDTH TEST

5.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

(EUT: BLUETOOTH HANDS FREE CAR KIT)

5.2.The Requirement For Section 15.247(a)(1)

Section 15.247(a)(1): Frequency hopping systems shall have hopping channel carrier
frequencies separated by a minimum of 25 kHz or the 20 dB bandwidth of the hopping
channel, whichever is greater.

5.3.EUT Configuration on Measurement

The following equipment are installed on the emission measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

5.3.1.BLUETOOTH HANDS FREE CAR KIT (EUT)

Model Number : DROIA
Serial Number : N/A
Manufacturer : Zhejiang Dictory Electronic Technology Co., Ltd.

5.4.0perating Condition of EUT
5.4.1.Setup the EUT and simulator as shown as Section 7.1.
5.4.2.Turn on the power of all equipment.

5.4.3.Let the EUT work in TX(Hopping off) modes measure it. The transmit frequency
are 2402-2480MHz. We select 2402MHz, 2441MHz, 2480MHz TX frequency to

transmit.

FCCID: WVRDR0I1A4 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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5.5.Test Procedure

5.5.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

5.5.2.Set RBW of spectrum analyzer to 30kHz and VBW to 100kHz.

5.5.3.The 20dB bandwidth is defined as the total spectrum the power of which is
higher than peak power minus 20dB.

5.6.Test Result

PASS.
Date of Test: December 15, 2008 Temperature:  25°C
BLUETOOTH HANDS FREE
EUT: CARKIT Humidity: 50%
Model No.: DROIA Power Supply: DC 3.7V
Test Mode: TX Test Engineer: Joe
Frequency 20dB Bandwidth Limit
Channel (MHz) (MHz) (MHz)
Low 2402 0.852 ---
Middle 2441 0.858 ---
High 2480 0.852 ---

The spectrum analyzer plots are attached as below.

FCC ID: WVRDROIA4 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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6. CARRIER FREQUENCY SEPARATION TEST

6.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

(EUT: BLUETOOTH HANDS FREE CAR KIT)

6.2.The Requirement For Section 15.247(a)(1)

Section 15.247(a)(1): Frequency hopping systems shall have hopping channel carrier
frequencies separated by a minimum of 25 kHz or the 20 dB bandwidth of the hopping
channel, whichever is greater. Alternatively, frequency hopping systems operating in the
2400-2483.5 MHz band may have hopping channel carrier frequencies that are separated by 25
kHz or two-thirds of the 20 dB bandwidth of the hopping channel, whichever is greater, provided
the systems operate with an output power no greater than 125 mW. The system shall hop to
channel frequencies that are selected at the system hopping rate from a pseudorandomly ordered
list of hopping frequencies. Each frequency must be used equally on the average by each
transmitter. The system receivers shall have input bandwidths that match the hopping channel
bandwidths of their corresponding transmitters and shall shift frequencies in synchronization with
the transmitted signals.

6.3.EUT Configuration on Measurement

The following equipment are installed on the emission measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

6.3.1. BLUETOOTH HANDS FREE CAR KIT (EUT)

Model Number : DROIA
Serial Number : N/A
Manufacturer :  Zhejiang Dictory Electronic Technology Co., Ltd.

6.4.0Operating Condition of EUT
6.4.1.Setup the EUT and simulator as shown as Section 8.1.
6.4.2.Turn on the power of all equipment.

6.4.3.Let the EUT work in TX (Hopping on) modes measure it. The transmit
frequency are 2402-2480MHz. We select 2402MHz, 2441MHz, 2480MHz TX
frequency to transmit.

FCCID: WVRDR0I1A4 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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6.5.Test Procedure

6.5.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

6.5.2.Set RBW of spectrum analyzer to 100kHz and VBW to 300kHz. Adjust Span to
3 MHz.

6.5.3.Set the adjacent channel of the EUT maxhold another trace.

6.5.4.Measurement the channel separation

6.6.Test Result

PASS.
Date of Test: December 15, 2008 Temperature:  25°C
BLUETOOTH HANDS FREE
EUT: CAR KIT Humidity: 50%
Model No.: DROIA Power Supply: DC 3.7V
Test Mode: Hopping Test Engineer: Joe

Channel Frequency Channel separation
Channel Limit
(MHz) (MHz)

> the 20dB Bandwidth or 25kHz

Low 2402 1.002 . .
(whichever is greater)
Middle 2441 1.002 > thfa 20dB Bandw1dth or 25kHz
(whichever is greater)
High 2430 1.002 > the 20dB Bandwidth or 25kHz

(whichever is greater)

The spectrum analyzer plots are attached as below.

FCC ID: WVRDROIA4 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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@ *RBW 100 kHz Delta 2 [T1 ]
VBW 300 kHz -0.02 dB
Ref 10 dBm Att 40 dB SWT 2.5 ms -1.002000000 MH=z
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Lo 2l 442014p00 GH u
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——30
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——60
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——80
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7. NUMBER OF HOPPING FREQUENCY TEST

7.1.Block Diagram of Test Setup

Spectrum
Analyzer

EUT

Low Loss Cable

(EUT: BLUETOOTH HANDS FREE CAR KIT)

7.2.The Requirement For Section 15.247(a)(1)(iii)

Section 15.247(a)(1)(iii): Frequency hopping systems in the 2400-2483.5 MHz band shall
use at least 15 channels.

7.3.EUT Configuration on Measurement

The following equipment are installed on the emission measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize

its emission characteristics in normal application.
7.3.1.BLUETOOTH HANDS FREE CAR KIT (EUT)

Model Number : DROIA
Serial Number : N/A
Manufacturer :  Zhejiang Dictory Electronic Technology Co., Ltd.

7.4.0perating Condition of EUT
7.4.1.Setup the EUT and simulator as shown as Section 9.1.
7.4.2.Turn on the power of all equipment.

7.4.3.Let the EUT work in TX (Hopping on) modes measure it.

FCCID: WVRDR0I1A4 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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7.5.Test Procedure

7.5.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

7.5.2.Set the spectrum analyzer as Span=30MHz, RBW=300kHz, VBW=300kHz.

7.5.3.Max hold, view and count how many channel in the band.

7.6.Test Result

PASS.
Date of Test: December 15, 2008 Temperature:  25°C
BLUETOOTH HANDS
EUT: FREE CAR KIT Humidity: 50%
Model No.: DROIA Power Supply: DC 3.7V
Test Mode: Hopping Test Engineer: Joe
Measurement result Limit
Total number of (CH) (CH)
hopping channel 79 >15

The spectrum analyzer plots are attached as below.
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8. DWELL TIME TEST

8.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

(EUT: BLUETOOTH HANDS FREE CAR KIT)

8.2.The Requirement For Section 15.247(a)(1)(ii1)

Section 15.247(a)(1)(iii): Frequency hopping systems in the 2400-2483.5 MHz band shall
use at least 15 channels. The average time of occupancy on any channel shall not be
greater than 0.4 seconds within a period of 0.4 seconds multiplied by the number of
hopping channels employed. Frequency hopping systems may avoid or suppress
transmissions on a particular hopping frequency provided that a minimum of 15 channels
are used.

8.3.EUT Configuration on Measurement

The following equipment are installed on the emission measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

8.3.1. BLUETOOTH HANDS FREE CAR KIT (EUT)

Model Number : DROIA
Serial Number : N/A
Manufacturer :  Zhejiang Dictory Electronic Technology Co., Ltd.

8.4.0perating Condition of EUT
8.4.1.Setup the EUT and simulator as shown as Section 10.1.
8.4.2.Turn on the power of all equipment.

8.4.3.Let the EUT work in TX (Hopping on) modes measure it. The transmit
frequency are 2402-2480MHz. We select 2402MHz, 2441MHz, 2480MHz TX

frequency to transmit.
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8.5.Test Procedure

8.5.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

8.5.2.Set center frequency of spectrum analyzer = operating frequency.

8.5.3.Set the spectrum analyzer as RBW=100kHz, VBW=300kHz, Span=0Hz, Adjust
Sweep=1s. Get the burst (in 1 sec.).

8.5.4.Set the spectrum analyzer as RBW=1MHz, VBW=3MHz, Span=0Hz, Adjust
Sweep=2ms. Get the pulse time.

8.5.5.Repeat above procedures until all frequency measured were complete.

8.6.Test Result

PASS.
Date of Test: December 15, 2008 Temperature:  25°C
BLUETOOTH HANDS FREE
EUT: CARKIT Humidity: 50%
Model No.: DRO1A Power Supply: DC 3.7V
Test Mode:  Hopping Test Engineer: Joe
A period transmit time = 0.4 X 79 =31.6
Dwell time = pulse time X burst (in 1 sec.)X31.6
Channel Channel Frequency Pulse Time Burst Dwell Time Limit
(MHz) (ms) (in 1 sec.) (ms) (ms)
Low 2402 0.452 10 142.83 400
Middle 2441 0.436 10 137.78 400
High 2480 0.436 10 137.78 400

The spectrum analyzer plots are attached as below.
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% RBW 100 kHz
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9. MAXIMUM PEAK OUTPUT POWER TEST

9.1.Block Diagram of Test Setup

EUT Spectrum

Low Loss Cable Analyzer

(EUT: BLUETOOTH HANDS FREE CAR KIT)

9.2.The Requirement For Section 15.247(b)(1)

Section 15.247(b)(1): For frequency hopping systems operating in the 2400-2483.5 MHz
band employing at least 75 non-overlapping hopping channels, and all frequency hopping
systems in the 5725-5850 MHz band: 1 watt. For all other frequency hopping systems in
the 2400-2483.5 MHz band: 0.125 watts.

9.3.EUT Configuration on Measurement

The following equipment are installed on the emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

9.3.1.BLUETOOTH HANDS FREE CAR KIT (EUT)

Model Number : DROIA
Serial Number : N/A
Manufacturer :  Zhejiang Dictory Electronic Technology Co., Ltd.

9.4.0Operating Condition of EUT

FCCID: WVRDR0I1A4

9.4.1.Setup the EUT and simulator as shown as Section 11.1.
9.4.2.Turn on the power of all equipment.

9.4.3.Let the EUT work in TX (Hopping off) modes measure it. The transmit
frequency are 2402-2480MHz. We select 2402MHz, 2441MHz, 2480MHz TX

frequency to transmit.
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9.5.Test Procedure

9.5.1.The transmitter output was connected to the spectrum analyzer through a low
loss cable.

9.5.2.Set RBW of spectrum analyzer to IMHz and VBW to 3MHz.

9.5.3.Measurement the maximum peak output power.

9.6.Test Result

PASS.
Date of Test: December 15, 2008 Temperature:  25°C
BLUETOOTH HANDS FREE
EUT: CAR KIT Humidity: 50%
Model No.: DROIA Power Supply: DC 3.7V
Test Mode: TX Test Engineer: Joe
Channel Frequency Peak Output Power | Peak Output Power Limits
(MHz) (dBm) (mW) dBm /W
Low 2402 -9.95 0.101 30dBm/1 W
Middle 2441 -9.93 0.102 30dBm/1 W
High 2480 -10.34 0.092 30dBm/1 W

The spectrum analyzer plots are attached as below.
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10.RADIATED EMISSION TEST

FCCID: WVRDR0I1A4

10.1.Block Diagram of Test Setup

10.1.1.Block diagram of connection between the EUT and simulators

DC3.7V
<«— EUT

(EUT: BLUETOOTH HANDS FREE CAR KIT)

10.1.2.Anechoic Chamber Test Setup Diagram
ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

Cable T

0.8 METER

|

GROUND PLANE
(EUT: BLUETOOTH HANDS FREE CAR KIT)

10.2.The Limit For Section 15.247(d)

Section 15.247(d): In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in Section 15.205(a), must also
comply with the radiated emission limits specified in Section 15.209(a).
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10.3.Restricted bands of operation

10.3.1.FCC Part 15.205 Restricted bands of operation

(a) Except as shown in paragraph (d) of this section, Only spurious emissions are
permitted in any of the frequency bands listed below:

MHz MHz MHz GHz
0.090-0.110 16.42-16.423 399.9-410 4.5-5.15
'0.495-0.505 16.69475-16.69525 608-614 5.35-5.46

2.1735-2.1905 16.80425-16.80475 960-1240 7.25-7.75
4.125-4.128 25.5-25.67 1300-1427 8.025-8.5
4.17725-4.17775 37.5-38.25 1435-1626.5 9.0-9.2
4.20725-4.20775 73-74.6 1645.5-1646.5 9.3-9.5
6.215-6.218 74.8-75.2 1660-1710 10.6-12.7
6.26775-6.26825 108-121.94 1718.8-1722.2 13.25-13.4
6.31175-6.31225 123-138 2200-2300 14.47-14.5
8.291-8.294 149.9-150.05 2310-2390 15.35-16.2
8.362-8.366 156.52475-156.52525 2483.5-2500 17.7-21.4
8.37625-8.38675 156.7-156.9 2690-2900 22.01-23.12
8.41425-8.41475 162.0125-167.17 3260-3267 23.6-24.0
12.29-12.293 167.72-173.2 3332-3339 31.2-31.8
12.51975-12.52025 240-285 3345.8-3358 36.43-36.5
12.57675-12.57725 322-3354 3600-4400 A
13.36-13.41
'Until February 1, 1999, this restricted band shall be 0.490-0.510

*Above 38.6
(b) Except as provided in paragraphs (d) and (e), the field strength of emission

appearing within these frequency bands shall not exceed the limits shown in
Section 15.209. At frequencies equal to or less than 1000MHz, Compliance with
the limits in Section 15.209 shall be demonstrated using measurement
instrumentation employing a CISPR quasi-peak detector. Above 1000MHz,
compliance with the emission limits in Section15.209 shall be demonstrated
based on the average value of the measured emissions. The provisions in Section
15.35 apply to these measurements.

10.4.Configuration of EUT on Measurement

The following equipment are installed on Radiated Emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

10.4.1.BLUETOOTH HANDS FREE CAR KIT (EUT)

Model Number : DROIA
Serial Number : N/A
Manufacturer :  Zhejiang Dictory Electronic Technology Co., Ltd.
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10.5.Test Procedure

The EUT and its simulators are placed on a turntable, which is 0.8 meter high above
ground. The turntable can rotate 360 degrees to determine the position of the maximum
emission level. EUT is set 3.0 meters away from the receiving antenna, which is mounted
on an antenna tower. The antenna can be moved up and down between 1.0 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog
antenna) is used as receiving antenna. Both horizontal and vertical polarizations of the
antenna are set on measurement. In order to find the maximum emission levels, all of the
interface cables must be manipulated according to ANSI C63.4: 2003 on radiated
emission measurement.

The bandwidth of test receiver (R&S ESI26) is set at 120kHz in 30-1000MHz. and set at
1MHz in above 1000MHz.

The frequency range from 30MHz to 25000MHz is checked.

The final measurement in band 9-90kHz, 110-490kHz and above 1000MHz is performed
with Average detector. Except those frequency bands mention above, the final
measurement for frequencies below 1000MHz is performed with Quasi Peak detector.
The field strength is calculated by adding the antenna factor, and cable loss, and
subtracting the amplifier gain from the measured reading. The basic equation calculation
is as follows:

Result = Reading + Corrected Factor

Where Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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PASS.
Date of Test: December 15, 2008 Temperature:  25°C
BLUETOOTH HANDS FREE
EUT: CAR KIT Humidity: 50%
Model No.: DROITA Power Supply: DC 3.7V
Test Mode: TX (2402MHz) Test Engineer:

For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain

Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) |  Corr. (dBuV/m) | (dBpV/m) (dB)
QP (dB) QP QP QP
126.8158 17.95 15.01 32.96 43.50 -10.54 Vertical
144.7760 19.33 14.48 33.81 43.50 -9.69 Vertical
158.5289 19.44 14.59 34.03 43.50 -9.47 Vertical
144.7760 22.72 14.48 37.20 43.50 -6.30 Horizontal
173.5974 22.80 14.74 37.54 43.50 -5.96 Horizontal
190.2074 23.60 14.87 38.47 43.50 -5.03 Horizontal
For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency | Reading(dBuV/m) Factor | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarizati
(MHz) Av | pEAK | 0T 1Ay | pEAK | AV | PEAK | AV | PEAK |
2400.000 44.02 46.17 -7.46 36.56 38.71 54 74 -17.44 -35.29 Vertical
2402.026 85.59 87.57 -7.45 78.14 80.12 - - - - Vertical
4804.040 50.34 52.76 -0.30 50.04 52.46 54 74 -3.96 -21.54 Vertical
7206.068 45.00 47.37 2.97 47.97 50.34 54 74 -6.03 -23.66 Vertical
2400.000 43.18 44.89 -7.46 35.72 37.43 54 74 -18.28 -36.57 Horizontal
2402.026 84.01 85.77 -7.45 76.56 78.32 - - - - Horizontal
4804.040 50.03 52.59 -0.30 49.73 52.29 54 74 -4.27 -21.71 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

FCC ID: WVRDROIA4

2. *: Denotes restricted band of operation.
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Date of Test: December 15, 2008 Temperature:  25°C
BLUETOOTH HANDS FREE
EUT: CAR KIT Humidity: 50%
Model No.: DROTA Power Supply: DC 3.7V
Test Mode: TX (2441MHz) Test Engineer: Joe
For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
126.8158 18.37 15.01 33.38 43.50 -10.12 Vertical
144.7760 19.49 14.48 33.97 43.50 -9.53 Vertical
190.2074 19.13 14.87 34.00 43.50 -9.50 Vertical
158.5289 22.24 14.59 36.83 43.50 -0.67 Horizontal
173.6102 21.81 14.74 36.55 43.50 -6.95 Horizontal
190.2075 22.26 14.87 37.13 43.50 -6.37 Horizontal
For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency | Reading(dBuV/m) Factor | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarizati
(MHz) AV | pEak | ©"@®) | av | pEAK | AV |PEAK | AV | PEAK | "
2441.024 86.00 87.78 -7.35 78.65 80.43 - - - - Vertical
4882.039 48.88 50.92 0.14 49.02 51.06 54 74 -4.98 -22.94 Vertical
2441.024 83.84 85.80 -7.35 76.49 78.45 - - - - Horizontal
4882.039 49.32 51.51 0.14 49.46 51.65 54 74 -4.54 -22.35 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

FCC ID: WVRDROIA4

2. *: Denotes restricted band of operation.
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Date of Test: December 15, 2008
BLUETOOTH HANDS FREE

EUT: CARKIT

Model No.: DRO1A

Test Mode: TX (2480MHz)

For 30MHz-1000MHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
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Temperature:  25°C
Humidity: 50%
Power Supply: DC 3.7V

Test Engineer:

Frequency Reading Factor Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) | (dBuV/m) (dB)
QP (dB) QP QP QP
126.8159 19.19 15.01 34.20 43.50 -9.30 Vertical
144.7760 19.64 14.48 34.12 43.50 -9.38 Vertical
173.5975 18.74 14.74 33.48 43.50 -10.02 Vertical
158.5288 21.66 14.59 36.25 43.50 -7.25 Horizontal
173.6102 22.03 14.74 36.77 43.50 -6.73 Horizontal
190.2074 22.77 14.87 37.64 43.50 -5.86 Horizontal
For 1GHz-25GHz
Corrected Factor = Antenna Factor + Cable Loss — Amplifier Gain
Frequency | Reading(dBuV/m) Factor | Result(dBuV/m) | Limit(dBuV/m) Margin(dB) Polarizati
(MHz) AV | pEak | ©"@®) | av | pEAK | AV |PEAK | AV | PEAK | "
2480.023 84.73 86.69 -7.37 77.36 79.32 - - - - Vertical
2483.500 41.31 43.22 -7.37 33.94 35.85 54 74 -20.06 -38.15 Vertical
4960.039 49.05 51.52 0.52 49.57 52.04 54 74 -4.43 -21.96 Vertical
7440.058 40.11 42.56 3.69 43.80 46.25 54 74 -10.20 -27.75 Vertical
2480.023 84.68 86.57 -7.37 77.31 79.20 - - - - Horizontal
2483.500 41.20 43.28 -7.37 33.83 3591 54 74 -20.17 -38.09 Horizontal
4960.039 49.46 52.03 0.52 49.98 52.55 54 74 -4.02 -21.45 Horizontal
7440.058 42.42 44 .81 3.69 46.11 48.50 54 74 -7.89 -25.50 Horizontal

Note: 1. Emissions attenuated more than 20 dB below the permissible value are not reported.

FCC ID: WVRDROIA4

2. *: Denotes restricted band of operation.
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: RTTE #844 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2008/12/15
Temp.[ C)YHum.%) 25 C/50% Time: 08:34:33
EUT: BLUETOOTH HANDS FREE CAR KIT Engineer Signature: Joe
Mode: TX 2402MHz Distance: 3m
Model: DROTA
Manufacturer: Dictory
MNote:  Sample No.:084317 Report Mo.:ATE20082361
0.0 dbuV/m
fimit 1 —
60 5 i 5 i
.
an o : : i
H o :
20 Py WW“ y
0 | . =
; i f p o uEG
J0.1000 40 50 &0 70 &0 300 400 500 GO0 700 10000 MHz
Freq. Reading Factor Result Limit (Margin| . Remark
No- | MHz) | (dBuvim) | (@8) |(dBuVim) |(@Buvim)| (@B) | o= | Remer
1 1447760 2272 14 .48 3720 4350 | 630| QP
2 173.5974| 22.80 14.74 37.54 4350 | 59| QP
190.2074| 2360 14.87 38.47 4350 | -503| QP

FCC ID: WVRDROIA4

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Standard: FCC Class B 3M Radiated
Radiation Test
CYHum.(%) 25 C/50%

BLUETOOTH HANDS FREE CAR KIT

Model: DRO1A
Manufacturer: Dictory

Job No.: RTTE #845
Test item:

Temp.{

EUT:

Mode: TX 2402MHz

Polarization: Vertical
Power Source: DC 3.7V
Date: 2008/12/15

Time: 08:37:20

Engineer Signature: Joe

Distance:

3m

MNote:

Sample Mo.:084317

Report Mo.:ATE20082361
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4an

0.0 dHuN
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20 Joo CAART RETY
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10 g i e
0.0 : | ' H : H
20.000 40 50 &0 JO 80 1 1] 400 00 GO0 /00 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin
No- | MHz) | (dBuvim) | (d8) |(dBuVim) |(dBuvim)| (@B) | o=cir| Remerk
1 126.8158| 17.85 15.01 32.96 4350 |-1054| QP
2 1447760 1933 14.48 33.81 435650 | 969| QP
158.5288| 1944 14.59 34.03 43560 | -947| QP

FCC ID: WVRDROIA4

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: RTTE #3874 Polanization:  Horizontal
Standard: FCC Class B 3M Radiated Powsr Source: DC 37V
Testitem: Radiation Test Date: 2008/12M15
Temp.( ClYHum.(%) 25 C/50% Time: 10:29:41
EUT: BLUETOOTH HANDS FREE CAR KIT Engineer Signature: Joe
Mode: TX 2402MHz Distance:  3m
Model: DRO1A
Manufacturer: Dictory
Note: Sample Mo.:084317 Report Mo.:ATE20082361
g0.0 dbu¥ 'm
lirmit 1 —
o S S SO S S
.
: : — & —
L e [ (T T
a0 «WMWWW
an M R B - - 5 - - -
1 T S S
i i I
1000.000 2000 3000 5000 GOOOD AOD0 0009000 10000 0HHz
Freq. Reading Factor Result Limit  |Margin Detector | Remark
No- | mHz) | (@Buvim)| (@8) |(@Buvim) |(@Buvim)| (dB) | "= | e
1 2400.000( 4489 -T.46 3743 7400 |-36.57| peak
2 2400.000( 4318 -T.46 3572 5400 |[-18.28] AVG
3 2402.026| 8577 -7.45 78.32 peak
4 2402026 84.01 -7.45 T6.56 - AVG
5 4804 040 5259 -0.30 £2.29 7400 |-21.71| peak
G 4804.040| 5003 -0.30 4973 54.00 427 | AVG

FCC ID: WVRDROIA4

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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Site: 966 chamber

Tel:+86-0755-26503250
Fax:+86-0755-26503396

Job No: RTTE #8756
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Polarization:  Vertical
Power Source: DC 3.7V
Date: 2008/12/15

Temp.{ C)yHum.(%) 25 C/50% Time: 10:32:31
EUT: BLUETOOTH HANDS FREE CAR KIT Engineer Signature: Joe
Mode: TX 2402MHz Distance: 3m
Model: DRO1A
Manufacturer: Dictory
Note:  Sample No.:084317 Report No. ATE20082381
a.n dBu¥im
fimit 1
N .
70
&0
50 ; §
40 - - -
10.0 . | : :
1000.000 2000 000 5000 6000 7000 EO0005000 14000.0 MHz
Freqg. Reading Factor Result Limit |Margin|_ . )
No. (MHz) | (dBuvim) | (dB) |(dBuVim) |(dBuVim)| (dB) | °==="*"| F=m="
1 2400.000( 4617 -746 36871 7400 |-3529| peak
2 2400.000( 4402 -746 36.56 400 |-1744) AVG
3 2402.026( &7.57 -7.45 80.12 - peak
4 2402.026( 8559 -7.45 78.14 - AVG
5 4804.040| 5276 -0.30 5246 74.00 |-21.54| peak
5 4804.040| 5034 -0.30 50.04 5400 | -396| AVG
7 7206.068( 47.37 297 50.34 7400 |-23.66| peak
8 7206.068( 4500 297 4797 5400 | -603| AVG

FCC ID: WVRDROIA4

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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) ACCURATE TECHNOLOGY CO,, LTD. Sitex 66 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503250

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26603396
Job Mo.: RTTE #881 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2008/12/15
Temp.[ C)YHum.%) 25 C/50% Time: 10:563:26
EUT: BLUETOOTH HANDS FREE CAR KIT Engineer Signature: Joe
Mode: TX 2402MHz Distance: 3m

Model: DRO1A
Manufacturer: Dictory

MNote:  Sample No.:084317 Report Mo.:ATE20082361
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Na. gﬁi‘l}. {55333?.‘?} Fﬁ%‘? r [d%i%f’lljn] idéL"&?mJ M(?irsg::n Detector | Remark

FCC ID: WVRDROIA4 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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) ACCURATE TECHNOLOGY CO,, LTD. Sitex 66 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503250

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26603396
Job Mo.: RTTE #8380 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2008/12/15
Temp.[ C)YHum.%) 25 C/50% Time: 10:50:38
EUT: BLUETOOTH HANDS FREE CAR KIT Engineer Signature: Joe
Mode: TX 2402MHz Distance: 3m

Model: DROTA
Manufacturer: Dictory
MNote:  Sample No.:084317 Report Mo.:ATE20082361

0.0 dHuN

lormal sl
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FCC ID: WVRDROIA4 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: RTTE #847

Standard: FCC Class B 3M Radiated

Polanzation:
Power Source:

Horizontal
DC 3TV

2 TM

A

Testitem: Radiation Test Date: 2008/12/15
Temp.[ C)YHum.%) 25 C/50% Time: 08:44:00
EUT: BLUETOOTH HANDS FREE CAR KIT Engineer Signature: Joe
Mode: TX 2441MHz Distance: 3m
Model: DROTA
Manufacturer: Dictory
MNote:  Sample No.:084317 Report Mo.:ATE20082361
0.0 dbuV/m
fimit 1 —
0 z z
2
an I R : i
|
an =

10 :
0.0 H | ' I L H
20.000 40 50 &0 JO 80 1 1] 400 00 GO0 /00 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin
No- | MHz) | (dBuvim) | (d8) |(dBuVim) |(dBuvim)| (@B) | o=cir| Remerk
1 168.5288| 22.24 14.59 36.83 43560 | -667| QP
173.6102| 21.81 14.74 36.55 43560 | 695| QP
190.2075| 2226 1487 3713 43560 | -637| QP

FCC ID: WVRDROIA4

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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F1,Bldg A, Changyuan New Material Port Keyuan Rd,
Science & Industry Park, Nanshan Shenzhen,P.R China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job Mo.: RTTE #846 Polanization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test itern: Radiation Test Date: 2008/12/115
Temp.[ C)YHum.%) 25 C/50% Time: 08:41:12
EUT: BLUETOOTH HANDS FREE CAR KIT Engineer Signature: Joe
Mode: TX 2441MHz Distance:  3m
Model: DROTA
Manufacturer: Dictory
MNote: Sample Mo.:084317 Report Mo.:ATE20082361
oo dbuY 'm
fimit1: —
50 i i i ; ;
Z
an
; :) : : i | g
: TN S I T B0 257,
i M FY TN - : mew
bl Bl i T e
P, I SRR 'ﬂ,ﬁa A O MNP PGP R | i PO RPN Wt YRR LN P 8
10 i i R S 1%
0.0 i : I I £ i
30,000 40 50 60 70 B0 Jod 400 500 GOOD J00 10000 HHz
Freq. Reading Factor Result Limit (Margin| . Remark
No- | MHz) | (dBuvim) | (@8) |(dBuVim) |(@Buvim)| (@B) | o= | Remer
1 126.8158| 1837 15.01 3338 4350 (1012 QP
2 144 7760 1949 14.48 33.97 43.50 -9.53 QF
1902074 1913 1487 34.00 43.50 -9.50 QP

FCC ID: WVRDROIA4

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361



ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg A, Changyuan New Material Port Keyuan Rd,

Science & Industry Park, Nanshan Shenzhen,P.R China

Page 49 of 77

Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:
Standard: FCC Class B 3M Radiated

RTTE #8877

Polanzation:

Power Source:

Horizontal
DC 3TV

Testitem: Radiation Test Date: 2008/12/15
Temp.[ C)YHum.%) 25 C/50% Time: 10:38:44
EUT: BLUETOOTH HANDS FREE CAR KIT Engineer Signature: Joe
Mode: TX 2441MHz Distance: 3m
Model: DROTA
Manufacturer: Dictory
MNote:  Sample No.:084317 Report Mo.:ATE20082361
90.0 dbuV/m
fimit =
B Lo e Bl B - boan L
70
| N | . T . .. NN N
11 NN RN U S SO : | T T
a0 bl HMW
[ 5- e i s S
3 SRR i s ne e A RV Rt s RS [ A e L S
1000.000 2000 J000 5000 GOOD  A000 G000 9000 10000.0MHz
Freq. Reading Factor Result Limit (Margin| . Remark
No- | MHz) | (dBuvim) | (@8) |(dBuVim) |(@Buvim)| (@B) | o= | Remer
1 2441.024| 8580 -7.35 78.45 - - peak
2 2441.024| 83.84 -71.35 76.49 - AVG
3 4882.039| 51.51 0.14 51.65 74.00 |-22.35| peak
4 4882.039| 4932 0.14 49.46 5400 [ -454| AVG

FCC ID: WVRDROIA4

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: RTTE #876
Standard: FCC Class B 3M Radiated

Vertical
DC 3TV

Polanzation:
Power Source:

Testitem: Radiation Test Date: 2008/12/15
Temp.[ C)YHum.%) 25 C/50% Time: 10:35:52
EUT: BLUETOOTH HANDS FREE CAR KIT Engineer Signature: Joe
Mode: TX 2441MHz Distance: 3m
Model: DROTA
Manufacturer: Dictory
MNote:  Sample No.:084317 Report Mo.:ATE20082361
90.0 dbuV/m
fimit =
70

a0

an ,_

10.0 | : I | H

1000. 000 2000 000 5000 6000 /000 BG009000 1B000.0HHz
Freq. Reading Factor Result Limit  |Margin

No. (MHz) (dBuVim) | (dB) | (dBuV/m) |(dBuVim)| (dB) aacior: Hema
1 2441.024| 8778 -7.35 80.43 * - peak
2 2441.024| 86.00 -1.35 T8.65 AVG
3 45882.039| 5082 0.14 51.06 74.00 |-22.94| peak
4 4582.038| 4888 0.14 45.02 5400 | 498 | AVG

FCC ID: WVRDROIA4

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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) ACCURATE TECHNOLOGY CO,, LTD. Sitex 66 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503250

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26603396
Job MNo.: RTTE #882 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2008/12/15
Temp.[ C)YHum.%) 25 C/50% Time: 10:56:48
EUT: BLUETOOTH HANDS FREE CAR KIT Engineer Signature: Joe
Mode: TX 2441MHz Distance: 3m

Model: DRO1A
Manufacturer: Dictory

MNote:  Sample No.:084317 Report Mo.:ATE20082361
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FCC ID: WVRDROIA4 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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¢ ACCURATE TECHNOLOGY CO.,, LTD. Site: 966 chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26603396

Job Mo.: RTTE #883 Polanization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test itern: Radiation Test Date: 2008/12/115
Temp.[ C)YHum.%) 25 C/50% Time: 10:69:33
EUT: BLUETOOTH HANDS FREE CAR KIT Engineer Signature: Joe
Mode: TX 2441MHz Distance:  3m
Model: DROTA
Manufacturer: Dictory
MNote:  Sample No.:084317 Report Mo.:ATE20082361
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FCC ID: WVRDROIA4

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Model: DRO1A

Job No.: RTTE #848
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( CYHum.(%) 25 C/50%
EUT: BLUETOOTH HANDS FREE CAR KIT
Mode: TX 2480MHz

Manufacturer: Dictory

Polarization: Horizontal
Power Source: DC 3.7V
Date: 2008/12/15

Time: 08:47:52

Engineer Signature: Joe
Distance: 3m

MNote:  Sample No.:084317

Report Mo.:ATE20082361

0.0 dHuN
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20.000 40 50 &0 JO 80 1 1] 400 00 GO0 /00 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin
No. (MHz) (dBuVim) | (dB) | (dBuV/m) |(dBuVim)| (dB) aacior: Hema
1 158.5288| 21.66 14.59 36.25 4360 | -7T25| QP
173.6102| 22.03 14.74 3677 43560 | 673| QP
190.2074| 2277 1487 37.64 4350 | -b86| QP

FCC ID: WVRDROIA4

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: RTTE #849
Standard: FCC Class B 3M Radiated

Vertical
DC 3TV

Polanzation:
Power Source:

L

Test itern: Radiation Test Date: 2008/12/115
Temp.[ C)YHum.%) 25 C/50% Time: 08:50:46
EUT: BLUETOOTH HANDS FREE CAR KIT Engineer Signature: Joe
Mode: TX 2480MHz Distance:  3m
Model: DROTA
Manufacturer: Dictory
MNote: Sample Mo.:084317 Report Mo.:ATE20082361
oo dbuY 'm
fimil1: sy
50 i i i i ;
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; o ! : | ;
by e et e M L e (P
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0.0 H I | ' I L H
20.000 40 50 &0 JO 80 1 1] 400 00 GO0 /00 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin
No- | MHz) | (dBuvim) | (d8) |(dBuVim) |(dBuvim)| (@B) | o=cir| Remerk
1 126.8158 19.19 15.01 34.20 43560 | 930| QP
1447760 19.64 14.48 34.12 435650 | 938| QP
173.5975 1674 14.74 33.48 4350 |-10.02| QP

FCC ID: WVRDROIA4

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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Site: 966 chamber

Tel:+86-0755-26503250
Fax:+86-0755-26503396

Job No: RTTE #878

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.{ C)Hum.(%) 25 C/50%

Horizontal
Power Source: DC 3.7V
Date: 2008/12/15

Time: 10:42:39

Polarization:

EUT: BLUETOOTH HANDS FREE CAR KIT Engineer Signature: Joe
Mode: TX 2480MHz Distance: 3m
Model: DRO1A
Manufacturer: Dictory
Mote:  Sample Mo 084317 Report No.-ATE20082361
a.n dBu¥im
fimit 1
80
70
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1000.000 2000 000 5000 6000 7000 0005000 14000.0 MHz
Freqg. Reading Factor Result Limit |Margin|_ . )
No. (MHz) | (dBuvim) | (dB) |(dBuVim) |(dBuVim)| (dB) | °==="*"| F=m="
1 2480.023 8657 -7.37 7920 - - peak
2 2480.023( 8468 -7.37 77 - AVG
3 2483.500( 4328 -7.37 3591 7400 |-35.09| peak
4 2483.500( 41.20 -7.37 33.83 54.00 |-2017| AVG
5 4960.039| 52.03 0.52 5255 74.00 |-21.45| peak
5 4960.039| 4946 0.52 49.98 5400 | -402| AVG
7 T7440.058( 4481 3.69 4850 7400 |-2550| peak
8 7440.058( 4242 3.69 46.11 5400 | -789| AVG

FCC ID: WVRDROIA4

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503356

Job Mo.. RTTE #879 Pelarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2008/12/15
Temp.{ C)YHum. (%) 25 C/50% Time: 10:45:31
EUT: BLUETOOTH HANDS FREE CAR KIT Engineer Signature: Joe
Mode: TX 2480MHz Distance: 3m
Model: DRO1A
Manufacturer: Dictory
Note:  Sample No.:084317 Report No..ATE20082381
0.0 dHu¥im
fimit 1
o §
0
60
50
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30 - - . -
n B B . B
0.m ! !
1000.000 2000 000 5000 6000 7000 0005000 190000 MHz
Freq. Reading | Factor Result Limit  |Margin| ., )
No- | MHz) | (dBuvim)| (dB) |(dBuVim)|(dBuVim)| (dB) | P==tr | Remk
1 2480.023( 8669 -1.37 79.32 - - peak
2 2480.023( 8473 -1.37 77.36 - AVG
3 2483500 4322 -7.37 3585 7400 |-35.15| peak
4 2483500( 4131 -7.37 3394 5400 |-2006| AVG
5 4960.039| 5152 0.52 52.04 7400 |-21.96| peak
G 4960.039| 49.05 0.52 49 57 5400 | -443| AVG
7 7440.058( 4256 3.69 46.25 74.00 |-27.75| peak
8 T7440.058( 4011 3.69 43.80 5400 |-10.20] AVG

FCC ID: WVRDROIA4

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job Mo.: RTTE #8686
Standard: FCC Class B 3M Radiated

Horizontal
DC 3TV

Polarization:
Power Source:

Testitem: Radiation Test Date: 2008/12/15
Temp.[ C)yHum.(%) 25 C/50 % Time: 11:05:24
EUT: BLUETOOTH HANDS FREE CAR KIT Engineer Signature: Joe
Mode: TX 2480MHz Distance: 3m
Model: DRO1A
Manufacturer: Dictory
Note:  Sample No.:084317 Report No.:ATE20062361
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FCC ID: WVRDROIA4

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job Mo.: RTTE #8684
Standard: FCC Class B 3M Radiated

Vertical
DC 3TV

Polarization:
Power Source:

Testitem: Radiation Test Date: 2008/12/15
Temp.[ C)yHum.(%) 25 C/50 % Time: 11:02:38
EUT: BLUETOOTH HANDS FREE CAR KIT Engineer Signature: Joe
Mode: TX 2480MHz Distance: 3m
Model: DRO1A
Manufacturer: Dictory
Note:  Sample No.:084317 Report No.:ATE20062361
0 dHN
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=1} z = 3 - = 5 =
50
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o
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11.BAND EDGE COMPLIANCE TEST

FCCID: WVRDR0I1A4

11.1.Block Diagram of Test Setup

EUT Low Loss Cable Spectrum
Analyzer

(EUT: BLUETOOTH HANDS FREE CAR KIT)

11.2.The Requirement For Section 15.247(d)

Section 15.247(d): In any 100 kHz bandwidth outside the frequency band in which the
spread spectrum or digitally modulated intentional radiator is operating, the radio
frequency power that is produced by the intentional radiator shall be at least 20 dB below
that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the
transmitter demonstrates compliance with the peak conducted power limits. If the
transmitter complies with the conducted power limits based on the use of RMS averaging
over a time interval, as permitted under paragraph (b)(3) of this section, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in Section 15.205(a), must also
comply with the radiated emission limits specified in Section 15.209(a).

11.3.EUT Configuration on Measurement

The following equipment are installed on the emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

11.3.1.BLUETOOTH HANDS FREE CAR KIT (EUT)

Model Number : DROIA
Serial Number : N/A
Manufacturer :  Zhejiang Dictory Electronic Technology Co., Ltd.

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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11.4.0perating Condition of EUT
11.4.1.Setup the EUT and simulator as shown as Section 13.1.
11.4.2.Turn on the power of all equipment.

11.4.3.Let the EUT work in TX (Hopping off, Hopping on) modes measure it. The
transmit frequency are 2402-2480MHz. We select 2402MHz, 2480MHz TX
frequency to transmit.

11.5.Test Procedure

11.5.1.The transmitter output was connected to the spectrum analyzer via a low loss
cable.

11.5.2.Set RBW of spectrum analyzer to 100kHz and VBW to 300kHz.

11.5.3.The band edges was measured and recorded.

FCC ID: WVRDROIA4 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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Pass
Date of Test: December 17, 2008 Temperature:  25°C
BLUETOOTH HANDS FREE CAR
EUT: KIT Humidity: 50%
Model No.: DRO1A Power Supply: DC 3.7V
Test Mode:  TX (Hopping off) Test Engineer: Joe
Conducted test
Frequency Result of Band Edge Limit of Band Edge
(dBc) (dBc)
(MHz)
2402 37.56 >20dBc
2480 41.86 >20dBc¢
Date of Test: December 15, 2008 Temperature:  25°C
BLUETOOTH HANDS FREE CAR
EUT: KIT Humidity: 50%
Model No.: DROIA Power Supply: DC 3.7V
Test Mode: TX (Hopping on) Test Engineer: Joe
Conducted test
Frequency Result of Band Edge Limit of Band Edge
(dBc) (dBc)
(MHz)
2402 39.70 >20dBc¢
2480 41.06 >20dBc

FCC ID: WVRDROIA4
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Ref 10 dBm LTt 40 dBE SWT Z.5 ms -z

] E 4 =1
[MAH B

Center 2.402 GHz 2 MH=z/

Span 20 MH=z

Date: 17.DEC.Z2008
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<%%> *RBW 100 kHz Delta 2 [T1 ]
VBW 300 kHz -41.86 dB
Ref 10 dBm Att 40 dB SWT 2.5 ms 4.560000000 MHz
10 Marker| 1 [TI1
-10L00 dBm
L0 21 480040000 GH n
m l—-10 Y.
TDF
L-20
L-30
L-40
3DB
| _s0 il ‘WAAV /“\ 2
1wvmw4\m¢b~wﬂbrﬁﬂv«~nAuMuhA~bdb“ W kNuuAnw\mﬁdv¢hv\vaJmmeArNJuuu
--60
L-70
--80
-90
Center 2.48 GHz 2 MHz/ Span 20 MHz

Date: 17.DEC.2008 09:55:42
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<§§> *RBW 100 kHz Delta 2 [T1 ]
VBW 300 kHz -39.70 dB
Ref 10 dBm Att 40 dB SWT 2.5 ms -11.040000000 MHz

10 Marker|( 1 [T1

-10( 53 dBm

2l 411040b00 cu- |IEN

I MU
VUV VIV

=30

3DB

L-70

F—80

-90

Center 2.402 GHz 2 MHz/ Span 20 MHz

Date: 15.DEC.2008 15:34:26
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<§§> *RBW 100 kHz Delta 2 [T1 ]
VBW 300 kHz -41.06 dB
Ref 10 dBm Att 40 dB SWT 2.5 ms 8.000000000 MHz
10 Marker| 1 [T1
-10L37 dBm
Lo 2l 476040000 cu- |EM
TDF
L-40
3DB
| <o 1y
\nJ \FMVNMw*uri“MMwNvaNwVMﬁdvuumw
L-60
L-70
-80
-90
Center 2.48 GHz 2 MHz/ Span 20 MHz

Date: 15.DEC.2008 15:38:45
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12.CONDUCTED EMISSION FOR FCC PART 15 SECTION

15.107(A)

12.1.Block Diagram of Test Setup

12.1.1.Block diagram of connection between the EUT and simulators

AC Mains
<«—| Adapter EUT

(EUT: BLUETOOTH HANDS FREE CAR KIT)

12.1.2.Shielding Room Test Setup Diagram

WVertical Reference
Grouond Plane

- Tezt R eceiver

NILOS
LISN _/ ‘\\_

(EUT: BLUETOOTH HANDS FREE CAR KIT)

FEeference Ground Plane
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12.2.The Emission Limit

12.2.1.Conducted Emission Measurement Limits According to Section 15.107(a)

Frequency Limit dB(uV)

(MHz) Quasi-peak Level Average Level
0.15 - 0.50 66.0 — 56.0 * 56.0 —46.0 *
0.50 - 5.00 56.0 46.0
5.00 - 30.00 60.0 50.0

* Decreases with the logarithm of the frequency.

12.3.Configuration of EUT on Measurement

The following equipment are installed on the Conducted Emission Measurement to meet
the commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

12.3.1.BLUETOOTH HANDS FREE CAR KIT (EUT)

Model Number : DROIA
Serial Number : N/A
Manufacturer :  Zhejiang Dictory Electronic Technology Co., Ltd.

12.4.0perating Condition of EUT
12.4.1.Setup the EUT and simulator as shown as Section 5.1.
12.4.2. Turn on the power of all equipment.

12.4.3.Let the EUT work in Charging mode measure it.

12.5.Test Procedure

The EUT is put on the plane 0.8m high above the ground by insulating support and is
connected to the power mains through a line impedance stabilization network (L.I.S.N.).
This provides a 50ohm coupling impedance for the EUT system. Please refer the block
diagram of the test setup and photographs. Both sides of AC lines are checked to find out
the maximum conducted emission. In order to find the maximum emission levels, the
relative positions of equipment and all of the interface cables shall be changed according
to ANSI C63.4: 2003 on Conducted Emission Measurement.

The bandwidth of test receiver (R & S ESCS30) is set at 9kHz.

The frequency range from 150kHz to 30MHz is checked.

FCCID: WVRDR0I1A4 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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12.6.Power Line Conducted Emission Measurement Results

PASS.

The frequency range from 150kHz to 30MHz is checked.

Date of Test: December 12, 2008 Temperature:  25°C
BLUETOOTH HANDS FREE
EUT: CARKIT Humidity: 49%
DC 4.2V (Adapter input)
Model No.: DROIA Power Supply: Adapter power: AC120V/60Hz
Test Mode:  Charging Test Engineer: Joe
Frequency Lavel Transd Margin Detector Line PE
MH dBuv dB d
0.1%5000 45,70 11.Z2 B4 14.1 QF N GND
0.25%8500 43.40 11.¢ & 1.9 QP ) GND
0.4%6500 38.50 12.0 58 17.% E N GND
Fragquency Level Transd Margin Detector Line PE
MH=z dBuv dB dB
0.15%9500 41 .00 11.2 54 1Z.¢ &AWV | GHND
0.4%e500 33.00 1z2.0 L 13.1 =W N GND
2.38¢300 34.30 11.6 48 11.7 &awv ) GND
Frequency Lavel Transd Margin Detector Lins PE
MH dBuv dB dB
0.199500 50.50 11.2 o4 13.1 QP Ll GND
0.4%e500 5.80 1.0 Se le.3 QP Ll GND
1.98€000 40.60 11.7 Se 15.4 E Ll GND
Frequencsy Level Transd Margin Detector Line PE
MH dBpv dB d
0.4%e500 33.20 1z2.0 L8 12.% &AW Ll GND
1.45100a0 33.10 11.7 48 12.8% &AW Ll GND
1.98€000 36.60 11.7 L8 9.4 ARV Ll GND

The spectral diagrams are attached as below.

FCC ID: WVRDROIA4
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ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15B

EUT: ELUETOQOTH HANDS FREE CAR EIT
Manufacturer: Dictory

Operating Condition: Charging

Test Site: 1#shielding Room

Operator: Joe

Test Spscification: Va 120V/é0Hz

Comment : Sample No.:084317 Report No.
Start of Test: 12/12/2008 / 9:56:57AM

SCAN TABLE: "V

150K-30MHz fin"
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M/N:DRO1A

RTEZ0082361

Short Description: _SUB_STD VTERMZ 1.70
Start Stop Step Detector Meas. Transducer
Frequsncy Fradquency Width Time Bandw.
150.0 kHz 30.0 MH=z 0.8 % QuasiPeak 1.0 = kH= NSLKE1l26 2008
Average
Level [dBuV]
Mp---r-——=--r-—-r——r-a-—r -7 - ——=-——— e T
1
0] SO = S N SO N N S P E P
1
O T L - L L _{___4__
1
I
40 -
1
30 -k
1
20 l I :
10 Hil T
VNP ﬂ]{ ‘llf i
”‘:f‘.*‘::;fh“T -:*.*:;:dmﬁm A
| | 1 1 | [ I | I I
10 . . P T T
150k 3DDk 400k 600k 800k 1M 2M BN
Frequency [Hz]
x x 3MES 08121
+ + +MES p3lz
MES 0812120
MES 0812120

FCC 1

1M  FCC 1

Voltage QF
Voltags AV

MEASUREMENT RESULT: "08121206 fin"
12/12/2008 9:55aM
Frequency Level Transd Limit Margin Dstsctor
MH=z dBpv dB dBpv dB
0.1%5000 49,70 11.2 64 14.1 QP
0.298500 43.40 11.¢ 60 16.9 QP
0.49e500 8.50 1z.0 5e 17.6 QP
MEASUREMENT RESULT: "08121206 fin2"
12/12/2008 9:55aM
Frequency Level Transd Limit Margin Dstsctor
MH=z dBpv dB dBpv dB
0.199500 41.00 11.2 54 1Z.e &AWV
0.4%e500 33.00 12.0 48 13.1 av
2.38e500 34 .30 11.¢ 48 11.7 &AWV
FCC ID: WVRDR01A4

Line PE
N GND
N GND
N GND
Line PE
N GND
N GND
N GND

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361



ACCURATE TECHNOLOGY CO. ,LTD
CONDUCTED EMISSION STANDARD FCC PART 15B
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EUT: BLUETCOTH HANDS FREE CAR KIT M/N:DRO1A
Manufacturer: Dictory

Operating Condition: Charging

Test Site: l#shielding Room

Opsrator: Joe

Test Specification: Vb 120V/60Hz

Comment: Sample No.:0343L17 Report No.:ATEZ00323¢l
Start of Test: 12/12/2008 / 9:52:42EM

SCAN TABLE: "V

150K-30MHz fin"

Short Description:

Start
Frequency
50.0 kH=z

stop

Frequency
30.0 MH=z

_SUB_STD_VTERMZ 1.70
Detector Meas.
Time
QuasiPeak 1.0 =

Lverage

step
Width
0.8 %

Transducer

Level [dBuVY]
T0

60
50
40

3

=

2

=

\,_,_JI

o

-+ - ]—I

I"'\\
I
1

-10 '
3DDk

400k

600k 800k 1
Frequency [Hz]

x x xMES 081Z21205_fin
+ + +MES 08121205_finzZ
MES (08121205_pre
MES (08121205_preZ
LI} FCC 15B V QP Voltags QF
1T} FCC 158 V AV Voltags AV

MEASUREMENT RESULT: "08121205 fin"
12/12/2008 9:55aM
Fraquency Level Transd Limit Margin Dstector Lines rE
MH=z dBpv dB dBpv dB
0.1%9500 50.50 11.2 G4 13.1 QP Ll GND
0.49€500 9.80 1z.0 5e 16.3 QP Ll GND
1.98€e000 40.60 11.7 5e 15.4 QF Ll GND
MEASUREMENT RESULT: "08121205 fin2"
12/12/2008 9:55aM
Fraquency Level Transd Limit Margin Dstector Lines rE
MH=z dBpv dB dBpv dB
0.4%6500 33.20 12.0 48 12.% AW Ll GND
1.451000 3.10 11.7 48 12.9 AV Ll GND
1.98e000 36.60 11.7 48 9.4 AV Ll GND

FCC ID: WVRDROIA4
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13.RADIATED EMISSION FOR FCC PART 15 SECTION 15.109

(A)

13.1.Block Diagram of Test Setup

13.1.1.Block diagram of connection between the EUT and simulators

AC Mains

Adapter

EUT

13.1.2.Anechoic Chamber Test Setup Diagram

Cable

<— 3 METERS

(EUT: BLUETOOTH HANDS FREE CAR KIT)

e

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

|

0.8 METER

|

FCCID: WVRDR0I1A4

GROUND PLANE

(EUT: BLUETOOTH HANDS FREE CAR KIT)
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13.2.The Emission Limit For Section 15.109 (a)

13.2.1.Radiation Emission Measurement Limits According to Section 15.109 (a).

Limit
Frequency Field Strength of Quasi-peak | Field Strength of Quasi-peak
(MHz) Value Value
(microvolts/m) (dBuV/m)
30 - 88 100 40
88 -216 150 43.5
216 - 960 200 46
Above 960 500 54

13.3.EUT Configuration on Measurement

The following equipment are installed on the emission Measurement to meet the
commission requirements and operating regulations in a manner which tends to maximize
its emission characteristics in normal application.

13.3.1.BLUETOOTH HANDS FREE CAR KIT (EUT)

Model Number : DROIA
Serial Number : N/A
Manufacturer :  Zhejiang Dictory Electronic Technology Co., Ltd.

13.4.0perating Condition of EUT
13.4.1.Setup the EUT and simulator as shown as Section 6.1.
13.4.2. Turn on the power of all equipment.

13.4.3.Let the EUT work in Charging mode measure it.

FCCID: WVRDR0I1A4 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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13.5.Test Procedure

The EUT and its simulators are placed on a turntable, which is 0.8 meter high above
ground. The turntable can rotate 360 degrees to determine the position of the maximum
emission level. EUT is set 3.0 meters away from the receiving antenna, which is mounted
on an antenna tower. The antenna can be moved up and down between 1.0 meter and 4
meters to find out the maximum emission level. Broadband antenna (calibrated bilog
antenna) is used as receiving antenna. Both horizontal and vertical polarizations of the
antenna are set on measurement. In order to find the maximum emission levels, all of the
interface cables must be manipulated according to ANSI C63.4: 2003 on radiated
emission measurement.

The bandwidth of test receiver is set at 120kHz in 30-1000MHz.
The frequency range from 30MHz to 1000MHz is checked.

The final measurement for frequencies below 1000MHz is performed with Quasi Peak
detector.

ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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13.6.The Emission Measurement Result

PASS.
Date of Test: December 12, 2008 Temperature:  25°C
BLUETOOTH HANDS FREE
EUT: CAR KIT Humidity: 50%
DC 4.2V (Adapter input)
Model No.: DRO1A Power Supply: Adapter power: AC120V/60Hz
Test Mode:  Charging Test Engineer: Joe
Frequency Reading | Factor(dB) Result Limit Margin Polarization
(MHz) (dBuV/m) Corr. (dBuV/m) (dBuV/m) (dB)
QP QP QP QP
35.9616 8.94 18.47 27.41 40.00 -12.59 Vertical
- - - - - - Horizontal

The spectral diagrams are attached as below display the measurement of peak values.

Note:
1. Emissions attenuated more than 20 dB below the permissible value are not reported.

2. The field strength is calculated by adding the antenna factor, high pass filter loss(if used) and cable loss, and subtracting
the amplifier gain(if any)from the measured reading. The basic equation calculation is as follows:

Result = Reading + Corrected Factor
Where Corrected Factor = Antenna Factor + Cable Loss + High Pass Filter Loss — Amplifier Gain

FCC ID: WVRDROIA4 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361
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F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Manshan Shenzhen,P.R.China
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Site: 966 chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Standard: FCC Class B 3M Radiated
Radiation Test
CYHum. (%) 25 C/50%

BLUETOOTH HANDS FREE CAR KIT

Job No.: RTTE #2843
Test item:

Temp.{

EUT:

Mode: Charging
Model: DRO1A

Manufacturer: Dictory

Polarization:  Hornzontal
Power Source: AC 120%/60Hz
Date: 2008/12/12

Time: 11:02:04

Engineer Signature: Joe
Distance: 3m

MNote:

Sample No.:084317

Report No.-ATE20082361

700 dHuV/m

&0

50

L]

an

[mmakl s

20 W""""""""""';'"""""'""""""""'E"
0.0 | ! ! 1 1 I H
J0.000 40 50 60 70 €0 400 400 500  &00 700 10000 MHz
Freq. Reading Factor Resuit Limit [Margin Dete Remark
N (MHz) | (dBuVim) | (d8) |(dBuVim) |(dBuvim)| (dB) clor | Femar
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§  ACCURATE TECHNOLOGY CO., LTD. Site: 966 chamber
AT c F1.Bldg A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P R China Fax:+86-0755-26503336
Job Mo.: RTTE #2842 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source: AC 120%/60Hz
Test item: Radiation Test Date: 2008/12/12
Temp.[ CYHum.(%) 25 C/50% Time: 10:59:04
EUT: BLUETOOTH HANDS FREE CAR KIT Engineer Signature: Joe
Mode: Charging Distance: 3m

Model: DRO1A
Manufacturer: Dictory

Mote:  Sample No.:084317 Report No.-ATE20082361

700 dHuV/m

[mmakl s

&0

50

4n R SN NN - S | U | N

an
20
0.0 | 1 ! I 1 I H
J0.000 40 50 60 70 €0 400 400 500  &00 700 10000 MHz
Freq. Reading Factor Resuit Limit [Margin Dete Remark
N (MHz) | (dBuVim) | (d8) |(dBuVim) |(dBuvim)| (dB) clor | Femar
1 35.9616 8.94 16.47 2741 40.00 |-1259| QP

FCC ID: WVRDROIA4 ACCURATE TECHNOLOGY CO. LTD REPORT NO. ATE20082361



Page 77 of 77

14. ANTENNA REQUIREMENT

14.1.The Requirement

According to Section 15.203, an intentional radiator shall be designed to ensure that no
antenna other than that furnished by the responsible party shall be used with the device.

14.2.Antenna Construction

The antenna is PCB Layout antenna, no consideration of replacement. Therefore, the
equipment complies with the antenna requirement of Section 15.203.

Antenna
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